VENOM X18R 200CC AUTOMATIC
PARTS CATALOG

INTRODUCTION

When placing orders for parts, use this booklet as a reference.

Refer to the illustrations for the name, item code, or fitment details by

examining the size and appearance. Locate the corresponding number

in the illustration to identify the name, item code, and quantity. Please

note that changes to the information in this booklet may occur without
prior notice.

2
o




KBIH. Engine

N .
/
% J

FF ) B X & W R X B = BN
NO| Code name Chinese Description Qty| ¥ $
1 01010045 i R ANHL(SILACIL) Engine 1
2 01030013 AR EAE (170-C) : Carburettor assy !
3 01040012 723 e Be { Air Filter Pl
4 190098 i i Filter Foam !
5L 02011141 RPN/ o RearFork (Left) i1 i
6 i 02011144 l% 773,5 : Engine Hanger Pl
7 i 02011146 pLIENY aE : Hanger Connection e 1
802011142 f FX A REALForl Cright) LG
9.5...02011147 N 1N : Engine Juction Plate Pl
e ——————rr———— mmmmmmmmmmmmmmmmmmmmmmmmmmgrmmmm e
;




FF #H = b X &M ER R HE BN
NO| Code name Chinese Description Q'ty $
1 i2.20.05.67.02000 i £5 55 {4 iR.Crankcase Assembly P

2 11.20.04.01.12000 i ;@ S EHE i Breather Pipe Assembly Pl

3 :2.20.04.67.07000 i /2= 56 A A A B K, :L.Crankcase Assembly Py

4 :1.20.04.01.08000 ; f5 =% iRear Shock Absorber Sheath Pl

5 11.00.01.6004-2RS: 7K 6004-2RS Bearing6004-2RS 1

6 i1.20.04.01.10000 : &g H &Il EF27x42%7 :O1il Seal of Output Shaft |

7 i 1.00.01.6301 :&f#&6301 i Bearing6301 P

8 i 1.00.01.6002 i&h&6002 i Bearing6002 Pl

0 T1720.04.01.13000 ¢ i Z@ihE[19.8%30%5 'Ol Seal 19.8x30%5 B

10 {1.20.04.01.14000 i iR M12x1.5x14 Bolt M12x1.5x14 1

11 :1.20.04.01.03000 ; -3 12x18x1 i Gasket 12x18x1 »

12 §1.20.04.01.09000 : Fij & 2= iFront Shock Absorber Sheath )
137130.13.01.01000 5 & hr ) FriET SCrow ]

14 :1.20.13.01.02000 : OFE &l 16%1.5 :O-Ring 16x1.5 F

15 :1.20.13.01.05000 i 17 FJ4F iTension Rod |
1671730.13.32.04000 F 1T o 6 25 "Timing Chain -

17 §1.20.13.01.06000 i 55 S 5E 5S4 Chain Guide 1
1871720.04.06.04000 i B MZFEME %200 'Stud Bolt M8x209 »

FH3M




19 :1.20.05.06.01000 ; X SLHEFEM 8201 :Stud Bolt M8x201 Fo
20 :1.20.04.01.05000 ; /5 55 (K3 : Gasket P
21 :1.20.04.01.01000 i E(7 £ ¢8x 14 ‘Locating Bush 08x14 fo i
22 1.05.01.09.0650 ZFEM6%50 ‘Bolt M6x50 P9
23 0 1.05.04.01.0800 ‘WERESMS NutM8 1
2411.20.04.01.11000  OJF7.5x 1.5 {O-Ring 7.5x1.5 L R
25 11.20.04.03.02000 : Il ZE 8 :Brake Pin F
HhimfE 2R ()
F H = B XX &R * X A TR HE BN
NO| Code name Chinese Description Q'ty $
26 i 1.05.01.09.0622 (#ZFEM6%22 Botl M6x22 9
27 £1.20.13.01.07000 i & 5% 2% Chain Adjuster 1
28 11.20.13.01.03000 : 4 22 : Gasket L
29 :1.20.13.01.08000 i J SkE45T :Screw F ]
30 {1.20.13.01.09000 : O [&]9.5*1.5 :O-Ring 9.5*1.5 F
31 :2.20.05.67.99000 i 45 55 14 B Ak iR.Crankcase Assembly |
32 JrFER K 1

:2.20.04.67.99000

:L.Crankcase Assembly

&
EAN
=i




: e
B S ,,m.m mmmmmmmmmmmmm mémmmm S
:
:
FEE SRR
Fr i) B3 &R EP &R H= B
NO| Code name Chinese Description Qty| ¥ $
1 $2.20.20.01.01000 : T5 3% == : Gearcase Cover ]
571.05.01.09.0628 A M6x28 Bolt M6x28 L3
371720.20.01.08000 : &5 A AR E 20%32%6 {01l Seal 20x32%6 -
L4 2 1.0501.09.0035 (EFEMOx3S  BOIM6X3SS e T T
5 :1.20.20.01.06000 ; T35 55 =18 : Gearcase Gasket Pl
6 :1.20.04.01.01000 : E7 £ @8x 14 : Locating Bush g8x14 P9
7 $1.20.20.08.02000 : &5 A % ‘Input Shaft F
8 i 1.00.01.6204 i%Mi%6204 ‘ Bearing 6204 Pl
9. 1.00.01.6202 146202 (Bearing 6202 o 0 S S
10: 1.00.01.6203 i&h&6203 i Bearing 6203 Pl
11 :1.20.20.08.09000 § rf ] 15 %4 % 2 : Intermediate Gear Shaft Pl
12 :1.20.20.01.05000 oty iImputShaft i
13 ¢ 1.05.06.02.2000 : & Ff3% 520 : Check Ring 20 Pl

FH50




14 :1.20.20.01.03000 ; & H 5 %0 :Output Gear !
15 1.05.01.09.0812 ;A2 M8x12 ‘Bolt M8x12 9
16 :1.20.20.01.07000 : # - : Gasket )
35951

F H = B X &M EP SR H= BN

NO Code name Chinese Description Q'ty $
1.20.06.03.07000 : /2 2538 Left Cover Gasket 1
2 i2.20.06.03.01000 ; /=& i Left Cover Pl
3711.05.01.09.0665 : HEAM6%65 ‘Bolt M6x65 )
47T.05.01.00.0640  MEFM6X40 :Bolt M6x40 L 6
5 11.20.06.01.06000 : %] E_E,éﬁ;e : Brake Retainer Grip Pl
6 _11.20.06.01.04000 : i i 35 Sk Tubing Clamp !
7 $1.20.06.01.05000 i Ji M7 A% [E E 28 i Accelerator Fixed Bracket Pl
8 11.20.04.01.01000 : EN7 2 08% 14 i Locating Bush 08x 14 i 2
9 11.20.06.01.03000 | i S, S4k i Breather Guide Plate P
10 : 1.05.02.03.4208 : F ri#5TST4.2x8 { Tapping Screw ST4.2x8 4
1:1.20.17.01.05000 } c mhfT- 5= i 'Starting Lever Assembly 1
12171.05.01.08.0622 8 M6x22 ‘Bolt M6x22 F

556 T




B ER TN AR 1T a—— Ty I
14 :1.20.06.01.08000 ; [i] =41 ‘Fixed Bracket F
15 1.05.01.09.0612 d&AEM6x12 ‘Bolt M6x12 P
16 :2.20.06.03.99000 | /= 3% S ik, : Left Cover Assembly F
N S ——————— SR S S —
; ;
'
N N S S e
GfRmE SN
4
\
©
FF H = B X & W R X B = BN
NO| Code name Chinese Description Qty| ¥ $
1 12.20.07.01.01000 £; & Right Cover 1
2 :1.20.07.01.06000 e : Right Cover Gasket i
3711.20.04.01.13000 ¢ & i 19.8x30%5 :0il Seal 19.8x30x5 F 1
4 :1.20.04.01.01000 : =7 Ep8x 14 : Locating Bush ¢8x14 )
5 1.20,07.01.09000 skiial Oil-Filter Screen " O
6 :1.20.07.01.03000 i 3¢ i [ o8 :Oil-Filter Screen Spring |
7 $1.20.07.01.04000 i O/ & 30.5%3 :0-Ring 30.5x3 1
.8 :1.20.07.01.02000 g fsgi  Oil-Filter SereenNut Gy G
9 {1.05.01.09.0632 #EFEM6x32 ‘Bolt M6x32 Pl

570



10771.05.01.09.0695 HEFEM6x95 'Boit M6x95 T

11 :1.05.01.09.06100 :#ZFEM6x 100 :Bolt M6x100 e
12771.05.01.09.06110 4ZFM6x 110 ‘Bolt M6x110 e

13 :1.20.07.01.08000 i i % 2+ i Trigger Line Card P

14 :1.20.07.01.05000 ALph N OilLevel Gauge 8 10 O
1571.20.07.01.07000 i OJF [ 18x3 :O-Ring 18x3 n

16 :1.05.01.09.0635 HZFEM6x35 ‘Bolt M6x35 1
.17.:220.07.01.99000  Fr 58K oo RIGNECOVET Assy i

SELF SR
3

Fr = XX &R EXEHMW e B
NO| Code name Chinese Description Q'ty $
1 1.20.02.09.03000 ; 5T & i Cylinder Block D1

2 i1.20.02.09.01000 : < {1 FA i Cylinder Block Gasket 1 i

ENLEe10x16 2

3 11.20.01.01.01000

Locating Bushp10x16

5
)




........................................................................................................................................................................................

e o

b

o P

.......................................................

FF t S

B X &R

R X &R

B

NO Code name

Chinese

Description

:2.20.01.67.13001

KA (RN TRE)

iCylinder Head

77.05.01.09.06100

HEAEM6%100

Boit M6x100

:1.20.01.01.01000

N Eel0x16

i Locating Bush ¢10%x16

REE

i Cylinder Head Gasket

:1.20.01.01.16010

e

iPipe Clamp

1
2
3
4 :1.20.01.09.15000
5
6

1705.02.01.0475

HEETMA4x25

iScrew M4x25

FHIom



7 1 1.05.04.02.0600 idZfFM6 ‘Nut M6 P
8 11.20.01.01.16000 3 "<& Sk :Intake-Tube Assy e
9 ¢ 1.00.14.265180 (O [E26.5%1.8 :O-Ring 26.5x1.8 2
10:1.20.01.01.12000 : g Fi i Thermal Baffle P
11:1.20.01.01.11000 Fpk BasePlate o 8 N0 O S
1271.20.01.06.06000 i 3 =, {Tniet Valve L]
137:1.20.01.01.14000 F 5,7 i £ ‘Valve Oil Seal »e
|14 120.01.01,10000 8 Gasket 2
15 :1.20.01.06.09000 ; =[]/} 38 5% i Outer Valve Spring P9
16 :1.20.01.06.08000 : 5[] PN o % i Inner Valve Spring P9
17771.20.01.01.05000 ; & 7 a8 % iz ‘Valve Spring Retainer L9
18:1.20.01.01.07000 (R ¢ ValveCotter 4 i
1971.20.01.01.17000 JFE 5 :Spark Plug e
20 :1.20.12.01.05000 : 1I- sfj#k 2H : Stop Plate »e
217:1.20.12.01.04020 i R f : Adjusting Nut PR
22 :1.20.12.01.04030 i jF5#& e 22 :Ad]ustmg Screw L9
23 +1.20.12.06.04010 L RockerArm 00 N
24 :1.20.12.06.03000 : 33 S e fE 4 2H Inlet Rocker Arm Shaft Assy 1
—LEIJCIL,\EJZ (:)
28
" 34 28 N8
21 : S
29 % c 20 28 2t
23 ~ N~ | 18 29 ®
26 - ) 6’ 20 1 ”%
23 16 % 3
- ~24 15 Py
L4 14
13 o
36 ~ - I 11 9876 5
» & 2 . .: 630&-‘-_]7 /
ag ’A’”" r’: ‘ ::V':.::. L Fb
. ’f 5{__7 ’:H‘s", . \ \ 7
> voos? \
F H = B X &R E v i HE By
NO| Code name Chinese Description Q'ty| *¥ $
25 :1.20.11.06.01000 ; ™ &85l 2 : Camshaft Assy e
26 :1.20.12.06.02000 ; HE S PR ‘Inlet Rocker Arm Shaft F ]
27 :1.20.01.06.04000: X7 Exhaust Valve i | SR
2871.05.04.02.0800 THEREIMS Nut M8 L4




R T KU TTE T P a— e —— e —
307:2.20.12.06.01000 ; 50 iz | Camshaft Retainer B
31 :1.20.01.01.03000 i YW SLAEAEM6%63 :Stud Bolt M6x63 P2
32 11.20.01.08.02000 : B S<MZFEM8x 32 'Stud Boit M8x32 )
3311.20.12.06.04000 “irEE T WalveRocker T BT
34 :2.20.12.06.99000 | 53 A S5k : Camshaft Tetainer Assy 1
35:2.20.01.67.99001 : STk 2k ((FURZS)  iCylinder Head Assy Pl
361 1.05.0601.3500 AL JIEIG35 . iCheckRing = LI N S
3771750.11.32.02000 ¢ B 580 ‘Timing Sprocket 1
3871.05.01.08.0512 B M5x 12 Bolt M5x12 »

: H

i :
Fr t = b X & FR RIXEAMW NE BH
NO| Code name Chinese Description Qty| ¥ $
1 :2.20.03.06.01000 =K% Cylinder Head Cover -
2 i1.20.03.06.03000 ; = T =22 £} A Seal Ring of Cylinder Head Cover | 1
3 11.20.03.01.02008 i &= iCover Slip !

11!




4 :1.20.03.32.30000

o EE AR ‘Bolt

5 :1.20.03.01.05010
6 i1.20.03.01.05000

e i Pipe Clamp
WmEEAE i Breather Pipe Assy

7 $1.20.03.01.05020

3 i Pipe Clamp

8 1.20.03.01.04000

- SV LI RN IVE RS T e R

BRI i Pipe Joint Assy

2
1
1
1 e
wwwwwwwwwwwwwwwww PIpe JOMLASSY e
4]
2
1

9 11.05.02.03.4208 | [ WrhB5TST4.2%8 ' Tapping Screw ST4.2%8 o
1071.20.03.32.31000 : o et /] ' Rubber Gasket
| 11:2.20.03.06.99000 " VR K i@k iCylinder Head Cover Assy i1 & &
Fr #H = R KX EW HE B

NO Code name

Chinese Description Q'ty| ¥

1 1.20.09.08.01000

A &R EAT B AR iConnecting Rod of Crank Shaft { 1 i

12T



2 :1.20.09.01.01010

- E

: Woodruff Key

3 $1.20.10.08.01000
4 1.20.10.08.04000

S
{L2E8H %

i Piston

: Clamp Spring

5

[

,.,6m 1.20.10.08.02000
7 i

:0i1l Ring

i Piston Ring 1

RPN PO

:Piston Ring 2

8 71.20.10.08.03000 = FE 58  Piston Pin ]
T N S I S R
S S S S S
;

FE /S B BRI

Xt

*

dJio

B X &R

KX &R

B




NO Code name

Chinese

Description

2
<
H

:1.20.18.01.01000

B EBALZ K

i Starter Motor ASSY

£1.05.01.09.0616

HEAEM6X16

:Bolt M6X16

:1.20.18.01.02000

AACH

i Starter Reduction Gear Shaft

AN —

:1.20.18.01.03000

:1.20.09.01.01010

9]

.........................................................................................................................................................

i)

i Starter Reduction Gear
: Wooddruff Key

[ e NG

e

6 :1.20.19.08.01020
7 i1.20.19.01.01040

T O Bl
REHK

:Overunning Clutch ASSY

i Needle Bearing

8 :1.20.19.03.01030

MEIRAEAED

: Driven bearing ASSY

NS SRS SN S S N N—— -

9 1 1.20.19.01.03000 7Y}y et VBSNE b
10 :1.20.19.01.02000 : £ 42 RESM22x 1 /2 i Lock Nuts M22 F
11 :1.20.19.08.01000 } s 1A Bk 55 &5 25 :Overunning Clutch P
ﬁ ﬁ .................................................................................... f .....................................
e S
%
. BIEHRDH (—)




e o

FF Ht = B3 &R 3L A R = B

NO| Code name Chinese Description Qty| ¥ $

1 i 157019000 857K — fiy je 5842 'V Belt A

37 T1750.17.08.04000 Al s a0 : Starter Gear 1

3 11.20.21.01.01060 : TR ‘Weights P 3

4 :1.20.21.01.01050 fampyii= iFlangePlate 5 S

5 :1.20.21.01.01040 & (& kE ‘Weight Tube F 6

6 :1.20.21.01.01030 i /5 =ohadH & ‘Right Driving Gear ASSY P

7.:1.20.21.08.01020i43%  Bushing i1 -

8 i1.20.21.01.01010 : X 5h 7 = fy -5 :Bladed Disc Pl

9 :1.05.05.04.1200 :F[E12.3x29x2.5 Washer 12,3X29X2.5 !

10 : 1.05.04.10.1213 (##REM12x1.25 H=10 Nut M12X1.25 H=10 P

15152160000  MBARZHESEAK  iDrivengear ASSY [0 T

25 1.05.05.04.1200 ; #[E12.3%x29%25 Washer 12.3X29X2. 5 P

26 ¢ 1.05.04.10.1212 (#xREM12x1.25 H=8 INut MI2X1.25 H=8 P

27 11.20.21.08.01000 ; =& ( Pl
————— I




R B
M4
FF Ht = B XX &R 3L A R W= B
NO| Code name Chinese Description Qty| ¥ $
1.:1.05.01.09.0618 {dReMox18 Bolt MOX18 4]
2 11.20.24.01.06000 ; X 53 ZH & Fan Assy LI N
31 1.05.04.10.1213 {#EREM12x1.25 H=10 Nut M12X1.25 H=10 1
| 4 :1.05.05.04.1201 *-2212-14HV  Washer 12-14HV i1 ¢
571730.16.01.01020 k5 Flywheel(Rotor) e
6 i 1.05.01.09.0620 HFEM6x20 ‘Bolt M6X20 P2
7 :1.05.01.08.0512 | NAMEFEMS%12 :Hex Bolt M5X12 D
.8:1.20.14.01.03000 #LysRHS OilPump Assy s
91 1.05.01.09.0625 {HEFEM6%25 ‘Bolt M6X25 2
101.20.14.01.01000 i5R%¢%  ‘Oilpumpsprocket i 1 :
{1771.05.04.02.0600 T HEFRIV6 “INut M6 T
12 :1.20.14.01.04000 : jH R 5% 2 :0il pump Chain 1
1311.20.14.01.02000 i g% iSprocket side Cover 20 O N
147 1.05.01.09.0612 (#FEM6x12 ‘Bolt M6X12 w
15:1.20.16.01.01011 i %€ 1-2HF  (EHiE82K) : Stator (DC 8 pole) B!
| 15:1.20.16.01.01012 7€ F2H1 (Eynll2R)  Stator (DC1lpole) & L T
16 :1.20.16.01.01001 LSRR (ET8Z%)  Magneto (DC 8 pole) Pl
]

16 1.20.16.01.01002

FEFEALE S CHIRTIZO " Magneto (DC 11 pole)




13 —

FF Ht = F XX F R ER SR W= BN
NO| Code name Chinese Description Qty| ¥ $
1 :11.20.17.01.01010 (& (1) ‘ Bushing F ]
2 5 Pin 1
3.:1.20.17.01.01050 femhfA ey Starter Shaft . U
47:1.20.17.01.01020 i {j15% Spring 1
5 :1.20.17.01.01030 3 j- Washer F 1
6 :1.20.17.01.01040 i (& (I0) ‘Bushing P
7 :1.20.17.01.02000 } L hH & A : Spring Lock L]
8 1.05.01.09.0614 'ufeMex14 BoltMe6X14 D R
9 :1.20.17.01.03030 : p5%0 %  Starter Idle Shaft 1
10 1.05.08.02.0308 i [EFTEHA3%8 EPinA3X8 1
| 11:1.20.17.01.03020 /%% SSPING b e
12 11.20.17.01.03050 ; ¥ % i Fork Spring L]
13711.20.17.01.03040 R - ' Washer L
14751.20.17.01.03010 4 55  Starter Idle gear B
15:1.20.17.01.03000 p%G2H ~ iStarterIdelGearAssy i 1 i &
16 :1.20.17.01.01000 : il mfid Sk ‘Starter Shaft Assy N

SRXE5S 2R




Fr Ht = B X & W R X Z M = BN
NO| Code name Chinese Description Qty| ¥ $
1.21:20.24.03.03000 MBS Fan Cover e B T
2711.20.24.01.03020 i 5 M g2 Plug Cap BN
3711.20.24.01.04000 ; EB 45 4% 5t :Wire Clip P
4771.05.01.09.0625 HEFEM6%25 ‘Bolt M6X25 P 3
.5.:120.24.01.03010 iy AISE  iCoolingPipe [ D B
6 i 1.05.02.15.4816 : [ Brh#5]ST4.8x16-F-H _:Self-drilling screw L5 |
7 :1.20.24.06.01020 } [ S:X #H2H ‘Air outlet Shroud  Cup) Bl
8 :1.20.24.01.01040 i /= R4 & :Cable Clip !
9 :1.20.24.01.01030 | #2fjc = : Rubber Cap Pl
10:1.20.24.01.01010¢ baskffess :Rubber Seal (up) ST S S
11 :1.20.24.01.02020 | 2 &t fic i Rubber Seal (lower) Pl
12 :1.20.24.06.02000 F&X/=H S : Air outlet Shroud (lower) Pl
13 :1.20.24.01.05000 iy iOveerflowpipeClip i1 i
; N
S S S e B SN S B
: E

14




F = B3 &R &R HE B
NO| Code name Chinese Description Qty| ¥ $
1:....02011021 > o _ 1

2 i 12030046 :320-22[F4ER T H A&  Bearing 320-22 P
3.5..0201-200SST  iZ=4n  Frame Pl

AL .02050039 idEMAHARIAD o iRightFootrest (Front) . . . & 1 i i .
4 ER : Brake Pedal Pl

5 izl : Footrest P

6.0 02011143 | iApsigea o SeatFrame il
707020061 :pfan s  Spring for Side stand e

8 i 02010424 __ :®y% CA250 : Side Stand CA250 Pl

9 Gy i Right Footrest _(Front) Pl
LB.3..02050038 B G HIA.....Eront FootPeg (L) . e
10 U1 J S 4  Left Footrest._(Front) !

1 i I i Brake Pedal Sprin P

12} 02050040 e I 2H 5 J5 A iRear Foot Peg (L.) !

13 12030047 :320-23[A#EMR [ ihzKk  iBearing 320-23 !

14: 02050041

SEMALA A Right Foot Pea(R) LT

e v




aF.

NS e e

/
11
1 9
@ TNy
14

Fr H = I ER R e L)
NO| Code name Chinese Description Q'ty] ¥ $
1 i 02030203 i LHkHR ' Upper Coonection Plate 1
25102030204 R Lower Connection Plate D S A
3102030202 AR L ‘Handle Bar lock (right) L1
4 F 02030200 i ' Handle Bar L2 ]
5 10010077 _ AHATIESE Right Switch Assy_(Right) L1
8.5 10020056 IR i ThrOttle Handle Grip e
7.5...02030201 PO [ o e A i Handle Bar Lock (Left) = 1
8 : 10010076 ffH &S  Left Switch Ass 1
9 i 10020055 fidfi  Left Handle Grip ]
"""'"*1(1) 07010100 By fE 52 Front Shock }
TS N O NN S SN SUSSSU S——
12 09050002 (B, #&) oA iRound Reflector (Orange) 2
13: 02011025 NS & Y ‘Front Fender Bracket (Right) g 1
14:...02011024  GHIJEARSCERZ o Front Fender Bracket (Leftt) i 1 i G ...

15 02030205 iHandlebar Riser Pl
L - I
E 1 '
: : :
. Y SN S S
‘

== og

mAgs Muffler




F # = B3 # R EER HE B
NO Code name Chinese Description Q'ty| ¥ $
B F— MEREMSx1. 25x25 ...jHex Flange Bolt M8x1.25x25 & 2 & i .
2 i 190408 1475 : Muffler Clamp P91
3 190406 b e 3 i Silica Washer Sheet P2
45 01050045 HE A CEPIME)  iMuffler P
i dO040T RIPR LU, Muffler Gasket U T A
6 : IZFE8%16 :Hex Flange Bolt M8X 16 i3
7501050051 M AREIE  Exhaust Pipe ne
8 i 01990024 i fiffik | Asbestos Pad L1
97 IR 6%32 ‘HEX Cap Nut 6X32 L9
K S ——
i i
E




Fr t 5

B X &R

KX &R

e B

NO Code name

Chinese

Description

1 i 01990041 CIRANTIEE :Secondary Air Injection Device i 1 L
2 i 02011028 %Ml 4 :Body Mesh__(right) 1
3502011029 ‘B IINR Fixture Plate for Battery Cover | 2
A L.05030036 A o FuelTank ST S S
5.1....06020013 AR CGiEdiE). . iFuel Tank Plate 4
T 02011027 MM /E ‘Body Mesh _(Left) .
8.5...07010112 J.@)EJ,ZR,m‘.,,,m,,,m‘,,,,m,,,,&azm&gg&ébﬁgabszgm,,,,m.,,,m,,,,iml,,mjmm ,,,,,,,
H ; i
H : i
N O — T — I O
| i
'

T

W W W B W B W W W W W B W W W W B W W W W B W W W W W W W T

e

R I N S— —

#E Tires




1

B X &R

R

Code name

Chinese

Description

06010014

#H5130/60-13

: Tire 130/60-13

02040024

N, S RN S PV VU

12030050

HIFE 2

Front Rim

190015

i Valve Stem

02040128

iRear Rim

10040015

.......................................................

.........................................................................................................................................................

e

e o

£ . &
: ¥ ¥
H i £
£ i £
H i £

i :
5 1 T
H i E

e ————— LUV U UL LU OUGIUVY S E OO MaaY . SEUA O Been
H i £
i i £
: i £
§ i £
H i £
H i i
5 i i
5 i £
5 ¥ T
H i £
£ i £
: i £
3 ¥
: 1 ¥
5 i t
H i £
£ i £
e W A W WM WA AW W WA W A A YW Frrrrnnnnnnninnnnnrnnrnnnndnnneennnnnnnnnnnn:
£ 1 £
5 i :
£ - ,
H i £
£ i £
i i £
: H £
S-S e —————CE T —————————eeerere———rrT

H i i
5 i i

¥ ¥

i £

i £

i £

i £

H H

: H

H '

i £

i £

16




Fr o= 3 & R E X H IR = =X
NO| Code name Chinese Description Qty| ¥ $
A i 04010067 AT A R K :Front Disc Brake ASSY Pl
1 S 3L+ FE 2 ATMAX. 7X10 :Phillips Screw M4X.7X10 Pl
5190191 hiAl L :Upper Pump e
I GFIIREE, MoX. 8X23  (HEX Shoulder Bolt MSX.8X23 | 1 |
4 i F, 522 i Front Brake Lever RS
57 N IERF MY, 8 HEX Nut M5X.8 Pl
R VEREMLOXL. 20X22  :Bolt MIOX1.25X22 L
7 H | ‘Washer T A
8 i AR i Master Cylinder Clamp P 1 ¢
9 ANHIVEZIE R, M6X1, 0X20 i Hex Flange Bolt M6X1.0X20 & 1
do: T AEIRET, MAX, TXT iScrew MAXTXT LLi
19, . L e AT R
2 BT L2 : Microswitch Cable Pl
13 190411 Tt 2 :Front Brake Hose Pl
14 : ANFAVEZ I M6X1. 0X12 Hex Flange Bolt M6X1.0X12  © 1
15012090030  ERRIEACK ‘Brake Hose Retainer B,
16 : 190192 A F 22 CGii e 40 i Front Caliper Bracket Pl
17 : o : Caliper Bracket Pl
s IS IR HE, M8X], 25X27 Hex Flange Bolt M8X1.25X25  © 1
197777150041 IS ‘Front Brake Pad BEEEE
20 : SIS M8X1. 25X25  iShoulder Bolt M8X1.25X25 Pl
o1 ¢ 04020037 | piHEs . Front Brake Disc P

H i i

-

JHER] Rear Disc Brake




F i B3 # R R X B H= =)
NO| Code name Chinese Description Qty| ¥ $
A 04010073 JE AL % Rear Disc Brake ASSY 1
1 190423 JaHlshZE G2 iRear Brake Pump(With Bracket) i 1
2 190422 Ji AR B A : Rear Master Cylinder P
35190424 7 IR M :Oil Pump 1
AL190421  EE OilPipe . D
5 190420 Je il B i Rear Brake Hose Pl
6 04020006 f#E (J5) : Rear Brake Disc e
10010035 AVEEGRSS o iBrakeSwitch Ll
8 i .07020007  AIZEIFR ‘Brake Switch Tension Spring 1§ i
S S S S
; F—
: i
B — I I S
:
@
s E
£
...................................................................................................................................................................................................... N S S
; . -
i

WF=, B4, $i Instrument, Cable

5




X

Fr t = P X & FR ERE R e B
NO| Code name Chinese Description Qty| ¥ $
1 i 08020206  ijHi| ]k  Throttle Cable 1
2 i 10050063 &S : Speedmeter !
31 02011026 ST : Speedmeter Bracket Pl
VA5 10080039 | GEREN e SWICHLOCK O S
b i 08010078  HiZiZk ' Wire_Harness 1
i
|
:

o PR PPN PP PN MU




)

B X &R

R

neE E

Code name

Chinese

Description

=
<
K

F
NO
1509020100 GRIZERERIAT _iEront Turn light (Left) D S
209020111 R EE AT Front Turn light (Right) e -
37009010061 KT .Head Light (Left) L1
4709010052 T AAT A ‘Head Light (Right) 1
25309020112 | EFeRelAl Rear Turn Light (Left) .
6 09020113  fJriAiklf] ‘Rear Turn Light (Right) P
7 109030050  iJE AT : Tail Light Pl
8 i 09030052 JEHE LT i Licence Plate Light i1
9 i 00608015  i12V5WLT i ‘Bulb 12V5W N
10 09010056 i12V35/35WAIHE Bulb 12V3535W .. I B
: i ;
o e
: - S-S P R
i i i
e R
; i ;
N S — S S O
i i
o E
. e S o S S

HE4E1 Body Covering 1

n




- B

T Bt s i

Fr s DR R X B R H= B
NO| Code name Chinese Description Q'ty] ¥ $
1 i 03030592  iyhAeILR A2 ‘Fuel Tank Guard (Left) l
203030693 A AN A "Fuel Tank Guard (Right) 1
3503030590 s :Body Guard (Left) . T T
4 i 03030591 il A Body Guard (Right) 1
5..:.....03030594 JG Ve AR :Rear Fender P
6 i 03030600 i g :Red Decorating for Headlight fairin; 1|
7....03030597 I KmMEA : Bottom Mesh Guard (Left) 1
8503030598 I RMEA . iBottomMesh Guard (Right) i1 1
9 i 03030595 i LMEEA :Up Mesh Guard (Left) Pl
10: 03030596  : EME4 :Up Mesh Guard (Right) F
11: 03010389  iFAoe o iTaillightCover i1 i i
12 03030599 44X I I : Windshield Pl
13 03030589  :HiihE:  Battery Tank P
14 ¢ 03030493 LY & : Battery Tank Cover Pl
155 02011014 JEieMclEER ;Rear Wheel Fender Plate TN T
16 09050001  :/sitfr (Ji-40) :Square_Reflector (Red) 1
17 ;03030422 : G300 Net Cover F
18 : ..03030311 T H% : Tools Box 1

H ;

E

MEH2 Body Covering 2

1
| 2 g = -
< ~ ¥
\ \*» ¥ \ k\g ’
3 i
\




Fr " = B X & R R E R e B
NO| Code name Chinese Description Q'ty] ¥ $
1 i 03010379  i3k= ‘Headlight Fairing 1 ¢

2 103010375 [Hivem Front Fender 1
23.5...03010380  WMESTEEK Fuel Tank Cover L.

i AT o A e e
5.....03010376  Ja/E M&A Up Tail Body .

6 i 03010387 i)=& LAAB : Bottom Tail Body Pl
703010388 AU FIAR Bottom Seat Fairing L
8503010381 cHUMELARA UpSeatFairing L S
9103010383 i EE 1Mk L :Headlight Side Fairing _ (Left) 1

10: 03010384 ik = uhja R4 i Headlight Side Fairing_ (Right) i 1

AL5 03010385 iR/ ...iBodyFairing (Lef) ........i.l.i i .
12: 03010386, %t f . Body Fairing__(Right) 1

135 ..03010377 i KMAR 7. : Bottom Fairing._(Left) 1

14: 03010378 ANk A i Bottom Fairing _(Right) 1

.......................................................

.........................................................................................................................................................

e




FF t =

B X &R

R X B R

NO| Code name Chinese Description Qty| ¥ $
1 i 05010050 *AES :Passenger Seat Pl
2500010049 HERLHT Driver Seat AL
3¢ 06990001 | _ZkilySds :Secondary Fuel Filter S
477010010 VANZTETG Iron Clamp 2
510060001  iwiASFOL  iPetCock [
6 ¢ 09060021  afiEE ‘Rear View Mirror R
7 006030001 i HIEAXRT :Gas Pipe 4*7 i45cm
8 i 06030002 :{uiH’E4.5/8.5 :Fuel Pipe 4.5/8.5 ibocm
2912010007 A KS i FUCl Pipe Clamp 8.5 S T
10 : 06020045 T T IE4I5 :Rubber Ring 1
11: 06020018 L IER e i Rubber Fastener P 3
12 06020015 :FRIKE %38 . Rubber Plug 38 F 2
13: ..07020003 THE By 3 g i Tubing Protective Spring Pl
14 06020102 ARMREL 625 . :RubberPluge25 ... 0 S S

H :

'

.......................................................

.........................................................................................................................................................

e




-

6
M 8 |-ai
7

Fr t 5

B X &R

KX &R

e

B

NO Code name

Chinese

Description

2
=)
=

10990001

FE Y TX7A-BS

: Battery Bolts

e

: Battery (YTX7A-BS)

-

01020018

B

 Regulator

»-boomif—t

01020011

b

10070001

NIt

et i i
H

e T O U P o

Relay

01020022

5

6 i 01020021
7

8

01020016

.......................................................

W B B W W W W B B W W B B W B W W W B W B W W W R W W S e e

e o

b

T POV VP P o

.......................................................

I N VUV UVE VUV UN U UV UUUUVVE NP UVUVUE NI SUUUVVEUE N ULV OEUUUIE NN UEUUUVEUE U TN PV EUUEUU UV UEUUUUVVEUEUUUCEUEVNNUUVEUEEUNN PEVUEUEURITR SUUEUUUEUUUN. UEUU ORI OEer e

BEZET R Tools Kit

U Yo ﬁl /— f"z' i

31T




F # = B3 # R EER HE B
NO Code name Chinese Description Q'ty| ¥ $
A MiZE T A iTools i1
LA 16010005 120 TAFELIIRE {Open Spanner(12-14) 1 i b
2 16010004 S-10JF IR T Open Spanner(8-10) !
3.1 ..16010006 XL MR 22 T ] i Dual-Purpose Screwdriver ]
4 F 16010007 KA FEETES=16 : Spark Plug Box Spanner(S=16) i 1
5 16010002 6mm PN 7N A4 :Socket Head Screw Wrench(6mm) i |
6.1 16010001 iSmmPAANAIRTE ‘Socket Head Screw Wrench(Smm): 1 & &
7 i 16010116 Amm N 7S F T Socket Head Screw Wrench(4mm) ; 1
:
:
e
mmmmmmmmmmmmmmmmmmmm mmmmmmmmmmmmmm@mmmm S
;
'




